
2008/02�
AF550H

1

2

3

4

5

6

7

8

9

10

11

56

57

58

98

99
100
101

102

103

104
105

106

107
108

109

110

111
112

113
114
115
116

117

97

96

A

27

25

24

23

22
21

13
14

12

17

15

16

18
19

20

26

B

28

29

30
31

52

C

B

60

59

70

61

67

66

A63

84

64

65

68

71
72

73

79

80

85

86

87

88

89

90

91

92

93

C

94

95

76

83

82

25%

100%

0

77

78

118

119

49

50

32

36

35
33

38
39

34

40 37

44

45

47

48

42

41

43

120

51

54

46



Item Parts_No. Parts_Description Qty Unit

1 450630-1 TOP CAP COVER 1 PC.

2 318286-5 TOP CAP 1 PC.

3 213487-9 O RING 31 1 PC.

4 424120-0 REAR CUSHION 1 PC.

5 213189-7 O-RING 14 1 PC.

6 158686-5 DRIVER COMPLETE 1 PC.

7 213412-0 O RING 29 1 PC.

8 424116-1 D-RING 21.5 1 PC.

9 331830-1 CYLINDER 1 PC.

10 424119-5 FRONT CUSHION 1 PC.

11 424118-7 FRONT SEAL 1 PC.

011-1 424233-7 FRONT SEAL 1 PC.

12 243105-5 ONE-TOUCH JOINT H22PM 1 PC.

13 286280-4 CAP 9 1 PC.

14 265353-6 HEX. SOCKET HEAD BOLT M4X12 2 PC.

15 450632-7 EXHAUST COVER 1 PC.

16 413123-9 FILTER 1 PC.

17 922127-5 HEX. SOCKET HEAD BOLT M4X16 4 PC.

18 318287-3 INLET CAP 1 PC.

19 413122-1 INLET FILTER 1 PC.

20 424117-9 SEAL RING 1 PC.

21 213138-4 O-RING 11.2 1 PC.

021-1 213194-4 O-RING 9.5 1 PC.

22 213105-9 O RING 11 1 PC.

23 331832-7 PIPE 1 PC.

24 213138-4 O-RING 11.2 1 PC.

024-1 213194-4 O-RING 9.5 1 PC.

25 865254-4 AF550H NAME PLATE 1 PC.

26 188553-0 HOUSING SET 1 SET

26 INC. 2728 0

026-1 188601-5 HOUSING SET 1 SET

026-1 INC. 2728 0

27 819307-1 AF550H MAKITA LOGO LABEL R 1 PC.

027-1 819313-6 MAKITA LOGO LABEL R 1 PC.

28 819306-3 AF550H MAKITA LOGO LABEL L 1 PC.

028-1 819314-4 MAKITA LOGO LABEL L 1 PC.

29 951075-1 SPRING PIN 3-28 1 PC.

30 951075-1 SPRING PIN 3-28 1 PC.

31 951072-7 SPRING PIN 3-24 1 PC.

031-1 258037-3 SPRING PIN 3-26 1 PC.

32 310263-3 IDLER 1 PC.

33 310264-1 IDLER GUIDE 1 PC.

033-1 310296-8 IDLER GUIDE 1 PC.

34 310267-5 LINK BLOCK 1 PC.

034-1 310312-6 LINK BLOCK 1 PC.

35 450633-5 TRIGGER 1 PC.

36 951010-9 SPRING PIN 2-14 1 PC.

37 256221-4 PIN 3 1 PC.

38 231856-2 TENSION SPRING 4 1 PC.



39 268218-1 PIN 2 1 PC.

40 231309-1 COMPRESSION SPRING 5 1 PC.

41 951001-0 SPRING PIN 2-8 1 PC.

42 324948-5 LOCK PIN 1 PC.

43 450786-0 KNOB 1 PC.

44 256221-4 PIN 3 1 PC.

45 450631-9 TRIGGER BASE 1 PC.

045-1 451027-7 TRIGGER BASE 1 PC.

045-2 451332-2 TRIGGER BASE 1 PC.

46 234067-8 COMPRESSION SPRING 5 1 PC.

47 268219-9 PIN 4 1 PC.

047-1 268243-2 PIN 4 1 PC.

48 234069-4 COMPRESSION SPRING 5 1 PC.

048-1 234100-6 COMPRESSION SPRING 5 1 PC.

49 310265-9 STOPPER 1 PC.

049-1 310313-4 STOPPER 1 PC.

50 310266-7 ADJUSTER 1 PC.

51 233533-2 TORSION SPRING 4 1 PC.

52 259009-1 PUSH NUT 3 1 PC.

54 165568-4 ARM 1 PC.

56 158687-3 CONTACT ARM COMPLETE 1 PC.

57 310268-3 FRONT DRIVER GUIDE 1 PC.

58 266450-1 H.S.BOTTON HEAD SCREW M5X6 2 PC.

058-1 266577-7 H.S. BUTTON HEAD SCREW M5X6 2 PC.

59 331833-5 MAGAZINE 1 PC.

60 266463-2 H.S.SET SCREW(FLAT POINT)M3X4 1 PC.

61 951004-4 SPRING PIN 2-10 1 PC.

63 310270-6 SET PLATE 1 PC.

64 266369-4 HEX SOCKET HEAD BOLT M5X20 2 PC.

65 234073-3 COMPRESSION SPRING 3 1 PC.

065-1 234099-5 COMPRESSION SPRING 3 1 PC.

66 310271-4 REAR DRIVER GUIDE 1 PC.

67 266450-1 H.S.BOTTON HEAD SCREW M5X6 2 PC.

067-1 266577-7 H.S. BUTTON HEAD SCREW M5X6 2 PC.

68 265353-6 HEX. SOCKET HEAD BOLT M4X12 2 PC.

70 951004-4 SPRING PIN 2-10 1 PC.

71 233018-8 COMPRESSION SPRING 3 1 PC.

72 310176-8 STOPPER 1 PC.

73 310269-1 PUSHER 1 PC.

76 345955-5 NAIL PLATE 1 PC.

77 345951-3 NAIL GUIDE PLATE A 8 PC.

78 345956-3 NAIL GUIDE PLATE B 2 PC.

79 232244-6 LEAF SPRING 1 PC.

80 232244-6 LEAF SPRING 1 PC.

82 345952-1 COVER PLATE 1 PC.

83 266451-9 + TAPPING SCREW 4X12 1 PC.

84 158750-2 SLIDE DOOR COMPLETE 1 PC.

85 424122-6 MAGAZINE BUMPER 1 PC.

86 951075-1 SPRING PIN 3-28 1 PC.

87 258033-1 SPRING PIN 3-22 1 PC.



88 233097-6 COMPRESSION SPRING 7 1 PC.

89 345954-7 LOCK LEVER 1 PC.

90 234071-7 COMPRESSION SPRING 6 1 PC.

91 345957-1 GUIDE PIPE 1 PC.

92 951013-3 SPRING PIN 2-16 1 PC.

93 265353-6 HEX. SOCKET HEAD BOLT M4X12 2 PC.

94 265909-5 HEX. SOCKET HEAD BOLT M5X14 1 PC.

95 345953-9 JOINT 1 PC.

96 213310-8 O RING 20 1 PC.

97 213373-4 O RING 22 1 PC.

98 331831-9 TRIGGER VALVE GUIDE A 1 PC.

99 213137-6 O-RING 11.2 1 PC.

100 213191-0 O-RING 12.5 1 PC.

101 213262-3 O RING 18 1 PC.

102 412091-3 MAIN VALVE 1 PC.

103 234070-9 COMPRESSION SPRING 7 1 PC.

104 213122-9 O RING 12 1 PC.

105 213275-4 O RING 18 1 PC.

106 324912-6 TRIGGER VALVE GUIDE B 1 PC.

107 213998-4 O-RING 6 1 PC.

108 213998-4 O-RING 6 1 PC.

109 412090-5 PILOT VALVE 1 PC.

109-1 451026-9 PILOT VALVE 1 PC.

110 213122-9 O RING 12 1 PC.

111 234068-6 COMPRESSION SPRING 3 1 PC.

112 213034-6 O RING 3 1 PC.

113 324914-2 TRIGGER VALVE STEM 1 PC.

113-1 325634-1 TRIGGER VALVE STEM 1 PC.

114 213979-8 O-RING 3 1 PC.

115 213979-8 O-RING 3 1 PC.

116 213373-4 O RING 22 1 PC.

117 324913-4 TRIGGER VALVE CASE 1 PC.

117-1 325633-3 TRIGGER VALVE CASE 1 PC.

118 413125-5 FILTER B 2 PC.

119 951075-1 SPRING PIN 3-28 1 PC.

120 310284-5 LINK LEVER 1 PC.

121 195098-1 REPAIR KIT FOR TRIGGER 1 PC.

121 INC. 969799-101104105107 0

121 INC. 108110112114-116 0

A01 192517-8 SAFETY GOGGLE 1 PC.

A01-1 195246-2 SAFETY GOGGLE 1 PC.

A02 194381-3 OIL SUPPLY SET 1 PC.

A03 266100-8 HEX. SOCKET HEAD BOLT M5X30 1 PC.

A04 415000-1 HOOK 1 PC.

A05 424121-8 NOSE ADAPTER 2 PC.

A06 783201-2 HEX. WRENCH 3 1 PC.

A07 824858-1 PLASTIC CARRYING CASE 1 PC.

A07 186347-7 SLIDE LATCH SET 1 SET


